

LOCATION: Baan Meu-ung Pem

DATE: Feb 16 2006

No	Age	Sex	Complaint / Diagnosis	Treatment
1	Adult	M	Rt. Shin - local infection	Bactroban cream 15 g
2	Adult	M	gastro Complaints	Vermox, Pepto Bismol x 6
3	4	F	very ill, red throat, nasal discharge x 3 weeks	Suprax 200mg daily x4 days (gave 2x 400mg tabs)
4	Adult	M	superficial bacterial infection on neck	Betnovate N cream (one pot)
5	10 years	M	itchy rash all over body (contact dermatitis)	Betnovate N cr. X 15 g and Chlorpheniramine 2mg x10
6	Adult	M	Large lesions on L. wrist x months (furnunculosis)	Bactroban cream 15 g , Clindamycin 150mg x 12 caps
7	Adult	M	lesions on left ankle (fungal infection)	Ketoconazole 200mg x 20 tabs, Clotrimazole/Betnovate cr.
8	Adult	F	sore inside nostril x 2 yrs. (chronic infection)	Tetracycline/Polysporin ointment x 1 tube
9	Adult	F	rash on upper arm (bites)	Betnovate N cream (one pot)
10	Adult	M	thick plaque on L forearm x 2 yrs (fungal)	Ketoconazole 200mg x 10 tabs, Clotrimazole/Betnovate cr.
11	80 yrs	F	sore belly ; irritated eyes	Vermox, Pepto Bismol x 6 ; boric acid eyewash
12	elderly	M	bunyon Rt foot ; stomach ache	NO Tx for foot ; vermox for stomach
13	Adult	M	sore eyes ; sore belly (membrane growing over eye)	vermox ; boric acid eye rinse
14	Older	F	pain in joints	Paracetamol 500 mg x 100 tabs
15	Adult	F	eyes: poor vision ; painful joints Lf hand	Needs eye glasses, Tetracycline ointment ; Paracetamol 500 mg x 100 tabs
16	elderly	F	itchy irritated eyes	Tetracycline eye ointment
17	Adult	M	swore belly ; eye complaint	vermox ; eyes are OK
18	70	F	generalised pain	Paracetamol 500 mg x 20 tabs
19	young adult	F	eye complaint	vision problem - needs glasses
20	elderly	f	pain Lt side	vermox
21	7 yrs	M	itchy scalp - fungal (trichophytum rubrum)	Loprox cream 15 g ; Ketoconazole x 8 tabs
22	30 yrs	f	headache	Paracetamol 500 mg x 20 tabs
23	2 yrs	f	eye infection ; infection behind ear	Suprax 200mg daily x4 days (gave 2x 400mg tabs) ; Gentamicine topical for ear
24	50 yrs	m	cough x 1 month (weasing)	ventolin inhaler ; DM x 10 tabs

TX = treatment

DM = Dextromethorphan

LOCATION: Baan Meu-ung Pem

DATE: Feb 17 2006

No	Age	Sex	Complaint / Diagnosis	Treatment
1	30 yrs	f	lft side pain (gall bladder)	no fat diet, pepto bismal
2	2 yrs	m	cough x 5 days , had cold	vitamin C x 6 tabs
3	20 yrs	f	pain in sholder (muscle strain)	none - less work
4	50 yrs	f	itchy eyes ; sore throat	Pseudofed & Tripolidine tabs
5	25 yrs	f	cough, sore throat	Pseudofed & Tripolidine tabs
6	40 yrs	m	large itchy lumps on back of neck	Betnovate N cream x 3 pots
7	60 yrs	f	sore throat , cough x 1 month (slight cold)	vitamin C x 6 tabs
8	30 yr	f	head cold	vitamin C x 6 tabs
9	80 yrs	f	pain in back (muscle strain)	Paracetamol 500 mg x 10 tabs, menthol ointment
10	35 yrs	f	pain in lower back	Paracetamol 500 mg x 10 tabs
11	4 yrs	f	abdominal pain	Albendazole 200 mg/10mL : 5 mL given
12	40 yrs	f	cough & cold	Pseudofed & Tripolidine tabs
13	50 yrs	f	chronic cough ; high blood pressure	Chlorpheniramine 2mg x 10 tabs
14	50 yrs	m	back pain ; abdominal pain	Paracetamol 500 mg x 10 tabs; vermox
15	70	m	back surgery 2 yrs ago ; back & leg pain	Paracetamol 500 mg x 100 tabs
16	60 yrs	m	tooth ache (abscess) ; stomach ache	Biaxin 500 mg x 14 tabs ; Paracetamol 500 mg x 10 tabs
17	40 yrs	f	sore throat (huge goitre)	vitamin C x 6 tabs - NEEDS thyroid treatment, N/A
18	90 yrs	m	back pain (wants tender loving care)	Vermox
19	50 yrs	m	sore throat , cough ; back pain	vitamin C x 6 tabs ; Chlorpheniramine 2mg x 20 tabs
20	35 yrs	f	back pain ; abdominal pain	Vermox
21	2 yrs	m	large infected lesions on Rt hand	Alcohol swabs, Bactroban cream, Ceclor 250mg x 14 caps
22	4 yrs	m	head cold	vitamin C x 6 tabs
23	20 yrs	f	Rt index finger sliced	Betadine Kit [green box]
24	70 yrs	f	itchy skin ; sore throat ; asthma	No Treatment ; Clavulin 500 mg x 21 tabs ; Ventolin Inhaler
25	90 yrs	f	cut on Rt index finger ; itchy hand	Betadine Kit [green box] ; Betnovate N cream 1 pot
26	65 yrs	f	stomach pain when eating	Pepermint Water Kit [green box]
27	90 yrs	f	back pain x 3 yrs (Dislocated Vertabrae)	Paracetamol 500 mg x 20 tabs, NEEDS surgery
28	60 yrs	f	lower back pain ; Rt ankle pain	Paracetamol 500 mg x 20 tabs ; same
29	80 yrs	f	stomach pain ; back pain	Vermox ; Paracetamol 500 mg x 20 tabs
30	90 yrs	m	cough (Asthma)	Nasolin x 10 tabs

LOCATION: Baan Meu-ung Pem

DATE: Feb 17 2006

No	Age	Sex	Complaint / Diagnosis	Treatment
31	60 yrs	m	Left side abdominal pain	Vermox
32	-		**requested deworming**	Vermox
/			(same for patients 32 through 43)	/
43			**requested deworming**	Vermox
44	70 yrs	m	vision problem Lft Eye (Cataract) ; ear infection	Needs eye surgery ; Garasone ear drops, Vermox
45	50 yrs	m	cough & cold	Nasolin x 10 tabs
46	40 yrs	m	Lft upper back pain (muscle spasm)	Paracetamol 500 mg x 10 tabs
47	80 yrs	f	Sharp Pain in Left Lower Quadrant (no diagnosis)	Vermox
48	50 yrs	f	Lump on Throat (Huge Mass, Probably Cancer)	NEEDS surgery - seen @hospital x 3, given pills
49	90 yrs	f	Diarrhea	Vermox, Peptobismal x 6 tabs
50	85 yrs	f	pain in whole body	Paracetamol 500 mg x 20 tabs
51	55 yrs	m	abdominal pain	Vermox
52	45 yrs	f	dizzy; back pain; requested vitamin C	N/A ; Paracetamol 500 mg x 10 tabs; vitamin C x 6 tabs
53	70 yrs	f	back pain ; lessions on Rt hand (fungal)	Paracetamol 500 mg x 10 tabs ; Loprox cream x 15 g
54	70 yrs	m	cough	DM x 10 tabs
55	2 yrs	m	sore Rt eye (stye on upper lid)	Gentamicin ointment x 3.5 gram
56	70 yrs	f	back pain ; itchy eyes	Paracetamol 500 mg x 10 tabs ; Ocuflor Drops 5mL
57	55 yrs	f	pain in Rt side ; sore eye	Paracetamol 500 mg x 20 tabs ; NONE
58	90 yrs	f	difficulty breathing (due to Scoliosis) ; eye pain (Conjunctivitis)	Paracetamol 500 mg x 100 tabs ; Ocuflor eyedrops 5 mL
59	6 yrs	m	lessions on head (fungal)	Ketoconazole cream
60	9 yrs	f	lessions on neck (Ringworm) ; no hearing Lft Ear (wax blockage)	Nyaderm cream x 30g ; Garasone drops 10mL

TX = treatment

DM = Dextromethorphan